PARTS LIST

MP2532E2
EXPORT
CONTENTS
1+ MAIN BODY, ACCESSORIES s¢sevsesessnsoes setsases 1~ 2
2« ENGINE e+vvevevseesans eeseersseessnssetsenreransenne, 3~ 6
3- CARBURETOR’ FUEL TANK *cc-ccrccccersccrrrncarss 7T~ 8

2001.10.



1. MP2532E2 :
MAIN BODY, ACCESSORIES




RefNo.| Part No. Part Name Q'ty Remarks
1-1 332200 |MP2532E2 1 IEXPORT
1-2 240750 |Casing Cover 1
1-3 013918 |O-Ring 4 IS5
1-4 550162 |[Screw 4 |M5x0.8x40
1-5 014070 |O-Ring 1 |S150
1-6 240002 |Mechanical Seal 1
1-7 240654 |Plate 1
1-8 081709 |Screw 2 |M4x8
1-9 240760 |Spacer AR 18.5x12xt0.5
1-9 240761 |Spacer AR |8.5x12xt0.3

1-10 240772 |Impeller 1

1-11 240773 |Scroll 1

1-12 027533 |O—Ring 1 [P42

1-13 240779 |Handle 1

1-14 | 092519 |Bolt 7 [M6x16

1-15 240774 |(Base 1

1-16 240017 |[Cushion Rubber 4

1-17 092513 |Bolt 2 |M8x16

1-18 240012 |[Plug 2 [M24

d-19 | 020285 [O-Ring 2 |P24

1-20 240556 |Discharge Port 1 o
1-21 014178 |O—Ring 1 |G35 ‘
1-22 240847 |Casing 1

q=23 | 240554 |Check Valve 1

/\l—HZf 240553 |Suction Port 1
1-25 092520 |Bolt 4 |M6x20
1-26 240776 |Label 1
1-27 120675 |Label 1 |Warning
1-28 240869 |[Suction Hose Ass'y 1 |Incl.29-33
1-29 240027 |[Hose 1 [25x3m
1-30 240030 |Hose Band 3
1-31 240028 |Hose Coupling 2 |PF1
1-32 240858 |Hose Coupling 2
1-33 240859 |Packing 2
1-34 240860 Hose Coupling 1
1-35 240861 |Hose Coupling 1
1-36 240564 |Strainer 1
1-37 | 210418 |Box Spanner 1 [13x19x(+)
1-38 022540 |Fuel Blending Bottle 1
1-39 240850 [Instruction Manual 1




2.MP2532E2

ENGINE




Part No. Part Name Q'ty Remarks
850003 |Engine 1 |AE320/74

261360 |[Cylinder 1 INew gasket required
262201 |Gasket 1

261250 |Cap Screw 8 (M5x20

261938 |Insulator 1 |New gasket required
261364 |Air Duct 1

261171 |Gasket 2

265924 |Cap Screw 2 |Mb5x25

261825 IMuffler Body 1 |New muffler cover required
261368 |Deflector 1

261986 |Deflector Plate 1

261833 |Gasket 1

261607 [{Cap Screw 1 |Mbx16

261372 |Muffler Cover 1 [New muffler body required
261250 [Cap Screw 4 iM5x20

261246 |Cap Screw 2 [M5x25

264525 |lLabel 1 IMARUYAMA
265304 |[Top Cover Ass'y 1 |[Incl.19-22

265305 |Top Cover 1

261018 (Knob 1

261020 (Spacer 1

261734 |Snap Ring 1 |#b

261379 |Crankcase 1

261384 |Bearing 2 |#6201C3

261385 |OQil Seal 1 |ISCD12327

261386 Oil Seal 1 {ISCD12227

016732 |Snap Ring 1 |#32

261612 [Cap Screw 3 [M5x30

266980 [Piston 1

261390 |Piston Ring 2 |(2)Required

261555 |Piston Pin 1 {7x10x31.5L

261392 |BearingNeedle 1 |KBK10x14x12.5x1
261393 [Clip,Piston Pin 2

261395 |Crankshaft/Conn.Rod Ass'y 1

265311 [Shaft 1

265312 |[Screw 3 [M6x15

264104 |Fan Cover 1

267399 |Magneto Ass'y 1 |Incl.39-47

265307 |[Rotor/Fan 1

267173 |lgnition Coil Ass'y 1 {Incl.41-47

267174 |Coll

287403 |Spark Plug Wire Ass'y Incl.43-45

267404
261074
261075

Spark Plug Wire
Plug Boot
Connector

—t med et b amd




2.MP2532E»




Part No.

Part Name

Qty

Remarks

261072
267402
261076
261417
261078

261256
261200
261202
264846
261419

261420
261723
261725
261724
261721

261720
262922
263475
263477
261728

263476
261257

Cap

Insulator
Woodruff Key
Nut,Rotor
Spacer

Cap Screw

Spark Plug
Grommet

Switch Ass'y

Recoil Starter Ass'y

Recoil Ass'y
Rope Ass'y
Starter Grip
Starter Rope
Spiral Spring

Pulley

Screw

Starter Pawl Ass'y
Pawl

Return Spring

Paw! Case
Cap Screw

—t d ) ok e N ) N — — et

—t md ) etk

—

3x10
M8

M4x25
NGK BPM6Y

Incl.56-66

Incl.57-62
Incl.58,59

3x890L

Incl.64-66

M4x16




3.MP2532E2
CARBURETOR, FUEL TANK

B y B
1 18 |

%//14I
=G




Ref No.

Part No.

Part Name

Q
7

Remarks

(U

wwwwolaoowww
OO A P, WN —

w
L
o

[ |
QWO JHOIhWN =

wwww%}wwwww
N — ot ek i ed ol et ek e

U
WMNhNNNNDNDNDNDN

wwwwwolowwoaw
QWO WN-—=

1
a0 DWW W WY

wwwwci:wmwww
CWO-JOOMPWN—=

265313
261871
262123
262995
262994
263739
262993
261873
262991
261874

262992
262996
261876
265448
261652
261658
261875
263250
261878
261877

261657
261864
265315
263723
263715
263007
263000
265314
263717
263714

263713
262720
265316
264876
264749
2647952
261584
261105
261696
265752

264031
261115
261690
263038
264653
261117
261118
261119
261117

Carburetor Ass'y
O-Ring

Main Jet

Gasket
Diaphragm,Fuel Pump
Pump Body

Gasket
Diaphragm,Metering
Purge Body

Primer Bulb

Cover Plate

Screw

E-Ring

Throttle Valve Ass'y
Plug

Swivel

Screw

Bracket

Nut

Adapter

Packing
Gasket

Air Filter Ass'y
Housing
Sleeve

Choke Valve
Washer
Screen
Screen

Foam Element

Air Filter Cover

Cap Screw

Cable Comp

Throttle Trigger

Fuel Tank Ass'y

Fuel Tank

Fuel Tank Cap Ass'y
QGasket

Breather Ass'y

Fuel Pipe Pick—up Ass'y

Fuel Pipe Ass'y
Grommet

Fue! Pipe
Return Pipe
Filter Ass'y
Clip

Pad

Pad

Clip

— btk kb b o N - N = = ok e N ek el b —t kb N) ek ek B e e e T T Qe G—y

— o N) — d ek ek

Incl.2-21 New gasket required

#44

Incl.24-30

Mbx55

Incl.36-46

Incl.38

Incl.41-46
Incl.42-44

140L
3x6x85L




